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Outline
 Review key palliative care articles of 2016 related to pain 

and symptom management
 AAHPM 

 PC-FACS (monthly review of literature)

 CAPC 
 “notes from the field” 

 “news bites”

 Palliative Care Network of Wisconsin (PCNOW, home of “fast 
facts”)

 Geripal (Geriatrics and palliative care blog)

 Pallimed (Hospice and palliative care blog)

 Up  to date



A case…
 Gerry Powell is an 72 y.o. female with mild dementia, 

recent dx of breast cancer, found to be metastatic to 
bone upon diagnosis.

 In your office to establish care, and complains of pain 
in bilateral hips which correspond to osteoblastic 
lesions seen on recent imaging

 He pain is not responding to Tylenol, and you are 
reluctant to use NSAIDS due to her age and renal 
insufficiency



What do you start for her pain?

(A) Morphine 5mg PO q 4 hrs PRN

(B) Oxycodone 5mg PO q 4 hrs PRN

(C) Tramadol 50 mg PO q 4 hrs PRN

(D) Codeine 30mg PO q 4 hrs PRN

(E) I have not prescribed opioids since 

March 16th 2016, the day the new 

CDC guidelines came out



HAPPY ANNIVERSARY!

 Discovered in 1804

 First marketed to public in 1817



*28 day open-label RCT done in 240 opioid naïve adults 

*moderate cancer pain

Pts received either morphine or a weak opioid

-Tramadol with paracetamol

-Tramadol alone 

-Codeine with paracetamol

-codeine alone



J Clin Oncol 2011; 29:1151

*Weekly symptom assessment with ESAS scores



*Primary outcome was pain reduction of 20% or more, 

*secondary outcomes were other ESAS scores



Results…for pain reduction
 88% success in low dose morphine (M) group

 58% success in the weak opioid (WO) group

 Odds risk 6.18, 95% CI, 3.12 to 12.24; p =0.001)

 Benefits of M group over WO group evident as early as at 
the 1 wk observation point

 Change in assigned treatment more frequent in WO 
group due to inadequate analgesia

 Opioid escalation was lower in the M group (14% vs 28%)

 Adverse effects similar in both group 



Move over WHO…

Morphine works better for moderate pain than weak 

opioids, with good tolerability and earlier 

effect…so, consider a 2 step latter, omitting step 2



What do you start for her pain?

(A) Morphine 5mg PO q 4 hrs PRN

(B) Oxycodone 5mg PO q 4 hrs PRN

(C) Tramadol 50 mg PO q 4 hrs PRN

(D) Codeine 30mg PO q 4 hrs PRN

(E) I have not prescribed opioids since 

March 16th 2016, the day the new 

CDC guidelines came out



What about morphine vs. oxycodone?

Compared morphine to oxycodone when used as a 

first-line or second line (after switching) treatment 

in patients with cancer related pain.



What they did
 Prospective, open-label Randomized controlled trial 

(n=198)

 Randomized to either morphine or oxycodone

 Doses titrated until the patient reported adequate pain 
control

 If they didn’t respond to the first-line (inadequate 
analgesia, or excess side effects) they were switched to 
the other (median time was 7 days for patients who 
switched)



Who won?
 No significant difference between the numbers of 

patients responding to morphine (62%) or oxycodone 
(67%) when used as first line or when used as 2nd line 
after switching due to inadequate response (67% vs. 
52%)

 No difference in adverse reaction scores

 OVER HALF OF THOSE WHO DID NOT RESPOND 
TO THE FIRST LINE THERAPIES GOT RELIEF WITH 
2ND LINE THERAPY (95% response rate to one or the 
other opioid)….So, this gives some evidence to our 
practice of rotating opioids when one is not working





Hypoglycemia now joins the list of toxic side effects of tramadol:

-seizures -Other opioid adverse effects

-serotonin syndrome (still risk of addiction, resp

-excess drug/drug interactions depression, and death)



Case continues
Remembering the old adage that “the same hand that 
writes the opioid, writes for the stool regimen…or 
disimpacts the patient”…you want to prescribe a bowel 
regimen.   What do you start?

A) Docusate

B) Senna

C) Docusate + senna

D) Just tell her to eat lots of prunes



Addition of DSS to senna (in hospice patients, 90% 

who were using opiates) resulted in no difference in 

stool frequency, volume, consistency, or ease of 

evacuation



THREE YEARS LATER…



What did they do?

 Pharmacy data for fiscal year 2015 from the McGill 
University Health Centre in Canada

 Compiled doses and drug costs for the medical and 
surgical units for oral laxatives

 Estimated that it took 45 seconds of nursing time for 
each medication to be administered and assigned a cost 
to that based on Quebec nursing salaries



*DSS was the most commonly prescribed laxative (>165,000)

*64% of all doses of laxatives

*Among those who were discharged, half got prescriptions for 

Docusate

*Total costs of all nursing time (2,065 hours annually) to just to 

administer Docusate was $57,000 Canadian dollars 

($43,000 USD) which is nearly 2 full time RN positions



Conclusions

Commentary: 



Case continues…
Ms. Powell has been receiving cisplatin for her breast cancer, but has become 
increasingly nauseated and had more vomiting with each cycle. She is already 
taking dexamethasone, aprepitant (emend) and ondansetron (zofran) per her 
oncologist.

What can you offer her?
A) Haldol
B) Haldol
C) Compazine
D) I’m scared of all those medicines because of Q-T prolongation, I send 
them to cardiology for clearance or tell them they just have to suck it up



http://www.forkparty.com/20736/projectile-vomiting-19-pics/funny-roller-coaster-faces-28




The study
 Double blind RCT

 380 pts with no previous chemo

 Receiving either cisplatin or cyclophos-doxorubicin

 Randomized to take either olanzapine 10mg or placebo 
in addition to standard anti-emetic regimen on days 1-
4 of chemo

 Results for primary outcome (nausea prevention):
 0-24 hours after chemo: 74% vs. 45%

 25-120 hours after chemo: 42% vs. 25%

 Overall 120 hour period: 37% vs 22%



The study…continued
 Secondary outcome was complete response (defined as 

no emesis and no use of rescue medication) and was 
also higher in olanzapine group

 Biggest adverse effect in olanzapine group was 
sedation which was severe in 5% of olanzapine 
patients at day 2 (nobody stopped study due to 
sedation)

 TAKE HOME:  Add olanzapine (or other anti 
dopamine agent?) to routine anti-emetic regimen of 
highly emetogenic chemo on days 1-4



Back to the case
 You see Ms. Powell about a month later, and while her pain 

is controlled, she complains of increasing shortness of 
breath.  Review of the medical record reveals that she has 
worsening metastatic disease in her lungs.

 What can you offer her?

A) Encourage her to use her opiates for dyspnea as well as pain

B) Bedside fan

C) Dexamethasone

D) Just tell her to “chill out,” because your new O2 sat monitor 
said she is at 98% and those machines are the gold standard 
for patient dyspnea



*Double blind RCT  (41 patients, outpatient clinic)

*Cancer patients with lung involvement

*Randomized to placebo or dexamethasone 8mg BID x 4 days 

then 4mg BID x 3 days (1 week course)

*Data collected on patient reports of dyspnea, spirometry, QOL 

scores, and toxicities (measured at 4,7 and 14 days)



The study
 Mainly done to test if carefully controlled trials for dyspnea 

can be done in seriously ill patients (primary outcome was 
the percentage of patients who complete the blinded 
portion of the study)

 85% of patients completed the study (so, we can study this 
population after all, they will stay in the study)

 Although placebo group also improved, the time to 
improve took several days longer
 Psychological benefit off/u from study staff?

 Patients with KPS < 40 excluded

 Patients with organ failure exacerbation, or other acute 
illness were also excluded



Results
 Dexamethasone associated with significant reduction 

in dyspnea numeric rating scale (on scale of 0-10) of 1.9 
points by day 4, and 1.7 by day 7 (compared to 0.7 
point reduction in placebo group at day 4, and 1.3 point 
reduction at day 7)-

 Difference between dexamethasone group and placebo 
group not statistically significant (but not powered for 
this comparison).

 Drowsiness improved with dexamethasone

 No significant toxicities 



Another case…
 Mr. Jones is a 65 yo male with recent diagnosis of AML. He is 

hospitalized for a hematopoetic stem cell transplant, and you 
have been consulted by the oncologist.  Another specialist is 
surprised to see that you will be seeing the patient and says “This 
guys are usually cured, I’m not sure why they are consulting 
you…do you think it will really make a difference?

 You say:
(A) Yes, but no good data yet

(B) Yes, and there is good data 

(C) I’m not sure, but it couldn’t hurt

(D) No,  probably not, but he is in the unit so I may be able to bill 
critical care time



*Non blinded RCT

*160 adults with hematologic malignancies undergoing 

autologous/allogenic HCT and their caregivers

*Intervention: seen by palliative care clinicians at least 

twice a week during hospitalization (vs. usual care)

*Intervention was focused on management of physical and 

psychological symptoms 



The study
 Primary outcome:  change in patient QOL from 

baseline to week 2

 Secondary: patient assessed mood, fatigue, and 
symptom burden scores at baseline, 2 weeks and 3 
months after HCT and caregiver assessed QOL at 
baseline and 2 weeks after HCT



Results

Those in palliative care group had a smaller decrease in QOL 

from baseline to week 2 compared to the usual care group

-Also less depression, anxiety, and symptom burden



Results 
 Caregivers of patients receiving palliative care had a lower 

increase in mean depression scores in the first 2 weeks (although 
no significant change in QOL)

 Three months after the transplant, patients in the PC group had 
higher QOL scores and less depression symptoms than those 
assigned to usual care (no difference in anxiety, fatigue, or 
symptom burden)

 Only 2 people in the control group received PC consults despite 
protocol that allowed patients, caregivers, or clinicians to request 
PC involvement

 Take home:  Strong evidence that integrating specialized PC into 
usual care not only helps those with life limiting illness, but also 
those undergoing potentially curative therapies



Back to Ms. Powell…3 years later
 You receive news that Ms. Powell has died, and call her husband 

to express your condolences
 Mr. Powell says “My shrink says I have persistent maladaptive 

thoughts, dysfunctional behaviors, and poorly regulated 
emotions”

 You immediately diagnose him with complicated grief, and ask 
how he is doing.  He states he is receiving complicated grief 
therapy, but wonders if there is a “pill” that will help.  You 
recommend say:

A) No, this is tough, just keep up with the therapy
B) Yes, you should be on trazadone
C) Yes, you should be on citalopram
D) By now you know to never pick D



*Double blind, randomized, placebo-controlled trial

*395 patients randomized to citalopram or placebo with or 

without complicated grief therapy (16 weekly sessions)

*Median time since loss was 2.3 years (range 0.5-58 years)

*4 academic centers

*exclusion criteria: Current addiction, psychosis, mania, SI, 

cognitive impairment, or current therapy or psychiatric 

medication 



The study
 Primary outcome: CG treatment response rate at 12 

and 20 weeks

 Secondary outcomes: reduced depressive, suicidal 
symptoms



Results

Improvement of depressive 

symptoms was greater with 

citalopram

Pts better with thearpy than 

placebo, but citalopram did not 

improve complicated grief 

outcomes



Bottom line
 CGT is the best treatment for patients meeting criteria 

for complicated grief

 For those with significant codepressive symptoms, the 
addition of citalopram provided symptom relief



Conclusions
 Morphine is better than weak opioids (tramadol and 

codeine) for moderate cancer pain.  Consider skipping 
“step 2” of the WHO 3 step ladder

 Morphine and oxycodone work equally well.  If one 
isn’t working, switch to the other.

 Stop using docusate, get it off your formulary

 Add olanzapine (or other anti dopamine agent?) to 
routine anti-emetic regimen of highly emetogenic
chemo on days 1-4…or remind your colleagues to.

 Studies in seriously ill cancer patients with dyspnea 
can be done, and maybe a week of steroids can help



Conclusions (continued)
 Palliative care should be getting more integrated with 

patients with potentially curative therapies such as 
bone marrow transplants

 In patients with complicated grief, make sure they are 
getting cognitive grief therapy and if they have 
depressive symptoms consider citalopram




